| o=
s
L e ! 91705
! ! i' TR,QUICK CLAMP ASSEMBLY]
| |
— NN
| | ! L
| | ! by
i | | AR
01749 = & | | ! o
TRI-MAX BELL -1 .<_@ ! ! | bl
COMPLETE ASSEMBLY—‘ ! of ! i L
_____ ! ! | |
97757 T l l ! !
TRI-MAX BELL D | | ! !
RETAINER ASSEMBLY e ]| ! ! i i
| i I
N ! ! | | 91720
| ! ! : : TR,STD CENTER LEG ASSEMBLY
| | | | |
| | | | |
| | l ! !
| | | 1 1
I | | ! !
| 1 | |
| ! ! N, | ITEM NO. PartNo DESCRIPTION Qrty
| I : : 1 91610 SNAP CAP 1
: : : : 2 38011 HEAD 1
! ! | | 3 35001 HINGE BUSHING 6
| | ! ! 4 38002 HINGE CLAMP 3
: : L - 5 15632 M8 x 16mm O.D. FLAT WASHER 3
l l 6 15633 M8 x 1.25 x 30mm HEX HEAD CAP SCREW 3
: : 7 29630 BELL RETAINER 1
! ! 8 15426 1/4 x 5/8 SAE FLAT WASHER 1
| 9 15642 M6 x 1.0 x 20 PHILLIPS PAN HEAD SCREW 1
: : TRI-MAX DUAL LOCK 10 91750 BELL 5/8 x 11 THREAD 1
b= a| C-CLAMP ASSEMBLY] 11 19602 CENTER LEG CAP 3
! i i ! — 12 91717 HANDLE WITH RIVETS 1
| | 13 91700 POINT 3
| i i | -(r)}/?S,SI:rEDGVX/IS_(S)EI\ﬁC-CLMP 14 35006 OUTER LEG LOCKING INSERT 3
l ! | ' 15 15605 3/8-16 NYLON INSERT HEX FLANGE LOCKNUT 3
! 1] 91721 16 38004 ROUND HOLE CLAMP PLATE 3
: ! | | TR,STD HANDLE LEG 17 38005 SQUARE HOLE CLAMP PLATE 3
_______ *NOTE A ASSEMBLY 18 |30020 QUICK CLAMP CAM BOLT 3
i | Components may be sold separately. 97707 19 91711 QUICK CLAMP CAM HANDLE 3
i | Please see sub-assembly part number TRI-MAX FOOT W/RIVETS - Sl :
b= ' drawing for details. 22 91715 KICK BACK RETAINING STRAP 1
DATE: 3-01-2011 4155 OASIS ROAD
90553 TRI-MAX STD DUAL CLAMP TRIPOD < | JE A




	Sheet1
	Drawing View1


